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What is a Clinical Pathway? Ryt

An evidence-based guideline that decreases unnecessary variation and helps promote
safe, effective, and consistent patient care.



Objectives of Pathway

=&
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 QOutline the management of SSTIs depending on severity of infection
 Recommend tailored antibiotic therapy based on culture results
« Recommend PO options for IV antibiotics



Why is Pathway Necessary? e irens

« SSTIl is a common diagnosis and includes cellulitis, impetigo, skin abscess, as
well as more severe infections

* Treatment greatly varies

 Practice guidelines released by the Infectious Diseases Society of America in
2014

o Endorsed by Pediatric Infectious Diseases Society

« Rates of MRSA have been decreasing in recent years (are more likely for abscess
related infections)
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Skin Anatomy

These are the most commaon

organisms to cause infection.

ANATOMY SYNDROME
——
Epidermis Erysipelas
Iimpetigo
Folliculitis
— e R S. aureus and Group
S A streptococci
Dermis
______ —
_Cellutitis
Superficial fascia —
Subcutanecus
tissue
Subcutaneous fat. m
nerves, arteries, veins .
Group A streptococci
B Oceptesce = | and mixed aerobic
and anaerobic
Muscle (clostridial and organisms
non-clostridial) _J




2019 Updates to the Pathway T

« Rates of MRSA have been decreasing in recent years (are more likely for abscess
related infections)

* MRSA:

o MRSA now makes up about 1/3 of all S. Aureus
o MRSA is 90% clindamycin susceptible

« MSSA:

o 100% sensitive to cefazolin
o 80% sensitive to clindamycin

* Recommend utilizing cefazolin/cephalexin as 15t line for SSTls without abscesses
o Itis rare to have S. aureus resistant to BOTH clindamycin and 1t generation cephalosporin — if there is inadequate
clinical improvement (and patient continues to be stable), switch to the alternate therapy rather than jumping to
vancomycin
- Removed nafcillin from the pathway as there is recent evidence showing significant
increased rates of toxicity

» For water borne infections: we no longer recommend vancomycin and
piperacillin/tazobactam due to a 4x increased rate of AKI when using both agents.




This is the Skin and Soft Tissue Infection
Clinical Pathway.

We will be reviewing each component in
the following slides.

CLINICAL PATHWAY:

Skin and Soft Tissue Infections (SSTI)

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Indusion Criteria: Pre sence of skirysoft tissue infection {SSTI) Note:
Exclusion Giteria: Animal bite (refer to Animal Bite Pathway), <2 month of age or bornpremature <1y old, Delineate area of
to Preseptd & Orbital Celluitis Pathway), infection cn the skin
intra-abdominal surgical site infection, CNS surgical site infection, genitourinary surgical site infection, trauma with delbris asamarker to

determine dinical

'MODERATE INFECTION
Fever, progressing infection/treatment
failure, infe ction on hands or face,
surgical drainage required, and/or
patientlooksill

MILD INFECTION
No fever, small area of infection,
doesnot include hardsor face

progress

SEVERE INFECTION
Fever, rapidly progressing infe ction (e..,
within hours), clinical signs of deeper infection,
grgan dysfunction, taxic or seplic appearance,
and/or limb-threatening infectio

ifbetatactam allergy: Clindamycin IV 10
mg/ks/dnse 3-4timesa dav (max soo

Purulent infe dtion wit hem:
Consider Peds Surgical consult me/dose:
and/or ulrasound Hhistory nfMRSA:cMckpnor
° .,,,.,sgﬂe‘ obtain 1&D and sensitivities and consider starting
cul Clindamycin IV 10 mg/kg/dose 3-4 times.
*  Consider adjllnci antibioti a dayif sensitive (max 600 mg/dose)
Clindamycin PO 10 marke/dose 34
timesa day (max if: erythema
Multiple absce sses OR Consider Ped's Surgical consult and/or
o lackofresponse to1&D OR ultrasoun
o Erythema=5cm Ifpossible, obtain I&D and ailtures
Start Clindamycin IV 10 mg/kg/dose 34 M
1f water immersion: timesa day (max 600 mg/dose)
. Consult ID M

Consult ID

Non-purulent infection: Obtain GBC, CRP, blood culture N 'chfainllclt:)t, CRP, blood culture
. Cephalexin PO liv 4 v “f" .
dose’s{max1000 mg/dose] «  Ifsgnsof ic shock: follow Pathway
o ifbetcloctom affergy or MRSA «  Ifsgnsofnecrotizing fasciits: STAT ultrasound, STAT surgical
history: Clindamycin PO 10 me/kg/ Non-purulent infection consultation -
dose 3-4 timesa day (max 600 mg/ *  CefazolinIV 150 mg/kg/day div g8hr v v
dose) (max 2000 mg/dose) o VencomycnlVv:
o <52 weeks PMA*/about <3mo old: 15 mg/kg a8hr oras

*PMA (Post-Menstrual

determined by pharmacy based on estimated AUC
© 52 weeks PMAY/about 23 months ol d— 11 years old: 70 ma/k/
day div qshr
o 12yrsold: 60 mg/kg/day div ghr

AAND CefazolinlV 150 mg/kg/day div g8hr {max 2000 mg/dose}
If Toxic Shodk Syndrome:
ADD to above antibiotics:
+  Clindamycin IV 40 mg/kg/day div q6-8h (max 600 mg/dose )
f water immersion:
Conailt 1D

SUBSTITUT E above antibioticswith both:
o Levaquin IV {max 750 mg/day)
= 6mo-dyrsold: 20 mg/kg/day div g12hr
= 5yr-9yrsold: 14 mg/kg/day div q12hr
= 10yrsold: 10 mg/kg/day q2ahr
O AND BactrimIV 10 mg/kg/day div 8hr (max 320 mg TMP/dose)

«  IfMild/Moderate infection:
o Consider change in antibiotics
cefazoh n, change to clindamycin;
, change to cefazolin]
+  Consder Peds ID consult and/or treat off pathway,

Tailor antibioticsif aulture resultsare available. Continue to assess f able to
switdh to PO antitx.

o

|siteptococd or MSSA (choose one)

o Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose)

*  Ifbetalactom affergy: Cindamydn IV 10 mg/kg/dose 3-4 timesa day

determined by pharmacy based on estimated AUC; 252 weeks PMA*/
about 23 months old—11 vears old: 70 mg/kg/day div g6hr; 212 yrs
old: 60 mg/kg/day div q8hr OR
o TMP-SMX IV 10 mg/kg/day div 2 dose s (max 320 mg TMP/dose} OR
+  Clindamycin IV 10 mg/ke/dose 3-4 timesa day (max 600 mg/dose}

Concern for lack
of improvement within
48 hours?

(max 600 me/dose)
[MESA (choose ore) o ple o suitch o
* VancomycinIV <52 weeks PMA'/about <3 mo old: 15 mg/kg q8hr or as 7

Transition to PO medicationsas tolerated
Toior based upon cufture results (if ovoilable)

. o
*  Clindamycin PO 10 mg/kg/dose 34 timesa day
{max 600 mg/dose)

+  CephalexinPO 75 mg/kg/day div 4 dose s{max
1000 mg/dose)

o TMP-SMX PO 10 mg/kg/day div 2 dose s{max 320
mg TMP/dose) —round to the nearest tablet

©  Levaquin PO (max 750 mg/day)
o 6mo4yrsold: 20 mg/ke/day div q12hr
o 5yr-9yrsold: 14 mg/ke/day div q12hr
o 10yrsold: 10 mg/kg/day q2ahr

4 ! ) i
PMA (Post-Men +postnatdl age «+  Orbased onculureresilts
Duration of otics: Mild: 5 days Moderate: 7 days; Severe: 7-14 day:
Discharge i dlinical im proveme t, improving fever curve, toleratirg PO merﬁmﬂons

adequate follow up in place

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD
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CLINICAL PATHWA e

Skin and Soft Tissue Infections (SSTI) REpLACE CLioAL

Inclusion Criteria: Presence of skin/soft tissue infection (SSTI)
Exclusion Criteria: Animal bite (refer to Animal Bite Pathway), <2 month of age or born premature <1 yr old,
immunocompromised, orbital/preseptal cellulitis (refer to Preseptal & Orbital Cellulitis Pathway),
intra-abdominal surgical site infection, CNS surgical site infection, genitourinary surgical site infection, trauma with debris

SEVERE INFECTION
Fever, rapidy progressing infection (e.g,
within hours), clinical signs of deeper infection,
rgan dysfunction, taxic or septic appearancs
andor limb-threatening infectio

MODERATE INFECTION
Fever, progressing infection/treatment
failure, infection on hands or face,
surgical drainage required, andjor
patientlooksill

MILD INEECTION.
No fever, small area of infection,
doesnotinclude handsor face

Non-purulent infection: « Obtain GBC, CRP, blood culture o Obtain c8¢, CIP, blood clture
*  Cephalexin PO v 4 v M onsult 3 5
dose’s{max1000 mg/dose] «  Ifsgnsof shock: follow Path
o ifbetoloctom allergy or MRSA «  Ifsgnsofnecrotizing fascitis: STAT ultrasound, STAT surgical
history: Clindamycin PO 10 mg/kg/ Nonpurulent infection consultation -
. . . . dose 3-4 timesa day (max600mg/ | |+ CefazolinIV 150 mg/kg/day div gghr - —
a e ‘ ;e ' ' l dose) (max 2000 mg/dose) o VencomycnlVv:
I n S W| a I n u n e r I n e I Ca *  ifbetclactam dlergy: Clindamycin IV 10 o <52 weeks PMA*/about <3mo old: 15 mg/kg a8hr or as
Purulent infe dion with erythema: mafkg/dose 34 timesa day imax 600 determined by pharmacy based on estimated AUC

o 52 weeks PMA*/about 23 months ol d— 11 years old: 70 mg/kg/

Consider Peds Surgical consult me/dose) -
iti and/nrulnasuundg «  ifhistory of MRSA: check prior day div g6hr
conditions snou e treateda o athwa i ttomd | | Sodtaiesmicncte st o D ma a
. ciltres Clindamycin 1V 10 ma/k/dose 3.4 times |  |*  AND CefazoliniV 150 me/ke/day div qghr (max 2000 me/dose)
*  Consider adjunct antibiotics [i.e. a dayif sensitive (max 600 mg/dose) 1t Toic Shod Syrdrame:
Clindamycin PO 10 mg/kg/dose 34 L Toxc shodk Syndrome:
timesa day (max if: erythema: +  ADD to aboveantbiotics

o Multiple absce sses OR *  Consider Peds Surgical consult and/or +  Clindamycin IV 40 mg/kg/day div q6-8h (max 600 mg/dose )
o lackofresponse to1&D OR ultrasound )
o Erythema25cm *  Ifpossble, obtain I&D and cultures f water immersion:
*  Start Clindamycin IV 10 mg/kg/dose 34 ¢ Conaltip
timesa day (max 600 mg/dose) «  SUBSTITUTE above antibioticswith both:
0 LevaquinIV {max 750 mg/day)
= 6mo-dyrsold: 20 mg/kg/day div g12hr

In addition, there are separate pathways for
Animal Bites and Pre-septal & Orbital Cellulitis. P e

If water immersion:
o Consultip .

O AND BactrimIV 10 mg/kg/day div 8hr (max 320 mg TMP/dose)

*PMA (Post-Menstrual

Please refer to those pathways when
indicated. T i

cefazolin, change to clindamycin

dlindamycin, change to cefazolin)
*  Consder Peds ID consult and/or treat off pathway,

Concern for lack
of improvement within
48 hours?

Transition to PO medicationsas tolerate d

Tailor antibioticsiF anlture resultsare available. Confinue to assess if able to Tator e upon citureresats (f avarloble)

switdh to PO antitx.
o
|siteptococd or MSSA (choose one)

o Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose)

*  Ifbetalactom affergy: Cindamydn IV 10 mg/kg/dose 3-4 timesa day

. o
*  Clindamycin PO 10 mg/kg/dose 34 timesa day
{max 600 mg/dose)

fon Cefazolin;
(max 600 mg/dose) +  CephalexinPO 75 mg/kg/day div 4 dose simax
chooseone] len Abletoswitch 0> | 1000 mg/dose)

suich
Vancomycin |V <52 weeks PMA!/about <3 mo old: 15 me/kg a@hr or as POantibiotics?

determined by pharmacy based on estimated AUC; 252 weeks PMA*/
about 23 months old—11 vears old: 70 mg/kg/day div g6hr; 212 yrs
old: 60 mg/kg/day div q8hr OR
o TMP-SMX IV 10 mg/kg/day div 2 dose s (max 320 mg TMP/dose} OR
+  Clindamycin IV 10 mg/ke/dose 3-4 timesa day (max 600 mg/dose}

1fon TMP-SMX:
o TMP-SMX PO 10 mg/kg/day div 2 dose s{max 320
mg TMP/dose) —round to the nearest tablet

©  Levaquin PO (max 750 mg/day)
o 6mo4yrsold: 20 mg/ke/day div q12hr
o 5yr-9yrsold: 14 mg/ke/day div q12hr
o 10yrsold: 10 mg/kg/day q2ahr

4 ! ) i
PMA (Post-Men +postnatdl age «+  Orbased onculureresilts
Duration of antibiotics: Mild: 5 days Moderate: 7 days; Severe: 7-14 days
Discharge Qiteris clnical mprovemert, improving fever curve, tolerating PO medications
adequate folow up i place

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD

LAST UPDATED: 02,0121
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CLINICAL PATHWAY: VS ASA BUIDE
AND DOESNOT

Inclusion Criteria: Presence of skin/soft tissue infection (SSTI) REPLACE CLNICAL
Exclusion Criteria: Animal bite (refer to Animal Bite Pathway), <2 month of age or born premature <1 yr old,
immunocompromised, orbital/preseptal cellulitis (refer to Preseptal & Orbital Cellulitis Pathway), poe
bi M:WM > Defineate area of

intra-abdominal surgical site infection, CNS surgical site infection, genitourinary surgical site infection, trauma with de bl ) | |mecionbedin
T determine dinial

progress

x X

gesinginfection (e,

Qo desper infection,

QUic appearac
S

MODERATE INFECTION
Fover, progressing infection/treamment
fiilure, infection on hands or face,
sugical drainage required, and/or
patient kocks |

MILD INFECTION
Mo fever, snal area of infe ction,
doe st inchude hardsor face

DE| E E
Fever, progressing infection/treatment failure,
infection on hands or face, surgical drainage
required, and/or patient looks ill

LD E
No fever, small area of infection, does
not include hands or face

Fever, rapidly progressing infection (e.g.,
within hours), clinical signs of deeper infection,
rgan dysfunction, toxic or septic appearance

0

Peds Surgical consull
djor ultrasourd

@ Ifpossbe,
cultures Clindamycin 1V 10 mg/kg/dose 34 tim
Congder adjunct antibiotics [Le. adayif sensitive (max 600 mg/dose)

Clindanycin PO 10 mg/kg/d ose 34
im if:

o Multile sbscesses 08 + Consider Peds Surgical consultand/or fay div aB-8himax 600 ma/dose)
o lackofregonse 10120 OF ultiasaind §
o ErythemazSem «  Ifpossble, obtain I&D and ailtures i vater immersion:

Canult 1D
«  SUBSTITUTE above antiticticswith both:
o Lewaquin IV {max 750 mg/day)
6 mo-ayrsold: 20 mg/kg/day div q12hr
5yr—9yrsold: 14 mg/kg/day div q12hr
10 yrsold: 10 mg/kg/day a24hr
O AND BactrimIV 10 mg/kg/day div 8hr (max 320 mg TMP/dose)

0

Start Clndsmyein IV 10 mg/kg/dose 34
timesa day (max 600 mg/dose)

Lf water immersfon
Conslt 1D %

o ConwiltiD

*PMA (Post-Menstrual

o IfMikd/Moderate infection:
o Consider change in antibiotics(i.e., if on
cefazolin, change to clindamycin; if on Yes
dlindamycin, change to cefazolin]

Severity of the infection is determined by clinical
presentation and guides initial management. s i o

suitch to PO antibx.

Concern for lack
of improvement within
48 hours?

Transition to PO medicationsas tolerated
Tailor based upon culture results (f availoble)
o
|siteptococd or MSSA (choose one)

o Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose)
*  Ifbetalactom affergy: Cindamydn IV 10 mg/kg/dose 3-4 timesa day

. o
*  Clindamycin PO 10 mg/kg/dose 34 timesa day
{max 600 mg/dose)

(max 600 mg/dose) Ifon Cefazolin:
+  CephalexinPO 75 mg/kg/day div 4 dose s{max
(chooseone) len Abletoswitch 0> | 1000 mg/dose)

suich
Vancomycin |V <52 weeks PMA!/about <3 mo old: 15 me/kg a@hr or as POantibiotics?

determined by pharmacy based on estimated AUC; 252 weeks PMA*/
about 23 months old—11 vears old: 70 mg/kg/day div g6hr; 212 yrs
old: 60 mg/kg/day div q8hr OR

o TMP-SVXIV 10 mg/kg/day div 2 dose s{max 320 mg TMP/dose) OR

1fon TMP-SMX:
o TMP-SMX PO 10 mg/kg/day div 2 dose s{max 320
mg TMP/dose) —round to the nearest tablet

©  Levaquin PO (max 750 mg/day)

. " o 6mo4yrsold: 20 mg/ke/day div q12hr
Clindamyein IV 10 mg/kg/dose 3-4 timesa day (max 600 mg/dose) o Syr-9yrsokt: 14 mg/ke/day div qizhr
oA (Post Menstual . + postnatal age o 10yrsold: 10 mg/kg/day q2hr

©  Orbased on culture results

Discharge Giteria dlinical improvement, improving fever curve, taleratirg PO medications,

Duration of antibiotics: Mild: 5 days Moderate: 7 days Severe: 7-14 days
adequate folow up in place

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD
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CLINICAL PATHWAY: SHRVESASAGUIDE

Skin and Soft Tissue Infections (SSTI) REPLAGE CLNIGAL

JUDGMENT.

Inelusion Criteria Presence of skinysoft tissue infection {SSTI} Note:
H H Exclusion Criterfa: Animal bite {refer to Animal Bite Pathway), <2 month of age or born premature <1 yr old, Delineate area of
M l I d I n fe ct I o n . L i i i to Preseptal & Orbital Cellults Pathwiay), infection on the sin
. ion, CHS surpical sitein itourinary surgical site infection, i asamarker to
————————————————— detormine dinical
progress

MILD INFECTION
No fever, small area of infection,
does not include hands or face

[« ObuinGBe, CAP, blood cuture * Obtain CBC, CRP, blood culture
o Conaltid
*  Ifsignsofsepsis/septic shock: follow Path

«  Ifsgnsofnecrotizing fascitis: STAT ultrasound, STAT surgical
Infection consultation
o CefazdlinlV v g8hr _ v
(s 2000 g/ dose) +  VancomycinlV:
o ifbemioctom aiergy: Clindamycin IV 10 o <52 weeks PMA*/about <3mo old: 15 mg/kg a8hr oras
3 4timesa day jmax 600 determined by pharmacy based on estimated AUC
o 52 weeks PMA*/about 23 months ol d— 11 years old: 70 mg/kg/

purulence or not Non-purulent infection:

leand consider starting © 12 yrsold: 60 mg/kg/day div gshr

o Remember that rates of MRSA are *  Cephalexin PO 75 mg/kg/day div 4 [iinntgirsiume | |7 messmmnmm s b estnten

doses (max 1000 mg/dose) + ADD to sboveantbiotic

decreasing in those infections without °  ifbetolactamalergyorMRSA  RTITEEE || I

history: Clindamycin PO 10 mg/kg/ |amen v iomgaiioess | |2 s

by (max 600 mg/doss) «  SUBSTITUTE above antibioticswith both:

abscesses dose 3-4 times a day (max600 mg/ | el 3 e v i

ini e i dose) i D o et e
Cefazolin is the drug of choice if MRSA
is not a concern, as it has better MSSA e Consider Peds Surgical consult

o AND BactrimIV 10 mg/kg/day div a8hr (max 320 mg TMP/dose)
Purul infecti itt } i
and/or ultrasound h .
and Strep Coverage o If possible, obtain |1&D and . ‘

cultures
. Consider adjunct antibiotics [i.e.
Clindamycin PO 10 mg/kg/dose 3-4 |,

SEVERE INFECTION
Fever, rapidly progressing infe ction (e..,
within hours), clinical signs of deeper infection,
grgan dysfunction, taxic or seplic appearance,
and/or limb-threatening infectior

MQDERATE INFECTION
progressing infection/treatment

These are well appearing patients with no
fever, and only a small area of infection

patient locks il

Management is based on whether there is

Alimesa day (max 600mg/

*PMA (Post-Menstrual

Concern for lack
of improvement within
48 hours?

Transition to PO medicationsas tolerate d

ol to Tailor based upon calture resutts (f ovailoble)

No

. o
*  Clindamycin PO 10 mg/kg/dose 34 timesa day

These patients can typically be discharged Cimes o day (max 600 neidone)] - e R
o Multiple abscesses OR e Yook 1000 mi/dose)
from the Emergency Department o  lackof response to I&D OR %5":1" h %zﬁmﬁmﬁsxmm
o  Erythema=>5cm . e PO o somdr)
st dse o oSkt oyt o

o 10yrsold: 10 mg/kg/day q24hr

If water immgrs 'gn' Orbased on culture results
o Consult ID b antibiotes: Nild: 5 days Moderate: 7 days Severe: 7-14 days >

|elinical improvement, improving fever curve, toleratirg PO medications,
adequate i

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD
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AND D T

REPLACE CLINICAL
JUDGMENT.

e of skirysnft tissue infection (S3TI) Note:
1,<2 month of age or born premature <1y7 old, Delineate area of
M d H g 710 Presepta & Orbital Calluiss Pathway), infection on the skin
oderate Infection : iy i s )| |
L determine dinical
MODERATE INFECTION e

.
Fever, progressing infection/treatment
failure, infection on hands or face,

SEVERE INFECTION
<, rapidly progressing infe ction (e.g.,
i hours), clinical signs of deeper infection,
oigan dysfunction, Lo or septic appearance
and/or limb-threatening infectio

Obtain CBC, CRP and blood cultures to help

. surgicaldrainage required, and/or

identify pathogen and extent of iliness \ patient looks Il
o Often have systemic signs of infection , cammnuar d
including fever, high WBC, and elevated CRP

« ObmainCBC, CRP, blood cullire
o ConmhtiD

ic shock: follow Pathy
| ©  Ifsnsofnecrotizing fastits: STAT ultrasound, STAT surgical

v

dose s (max 1000 mg/dose )

ks PAY/abeut <3mo old: 15 me/kg ashr oras

4 ° Obtain CBC, CRP, blood culture fie by plmacy based on estimated AUC

ks PMA*/about 23 months o d— 11 years old: 70 mg/kg/

. . . | ﬁ?@mﬂ%mm | |. zaugm o sartg, | | 0.8 '7." v q8hr (max 2000 mg/dose)
Patients are typically admitted to Med/Surg . i . -
o o A o Ngn:m]gmm ,jmn'/":en:\ykg/awuwwmmaxwumg/dusel
unlt for |V antlbIOtICS . Cefazolin IV 150 mg/kg/day div q8hr Iumermmersion:
(max 2000 mg/dose) | i

e Ifbetalactam allergy: Clindamycin IV 10 [ anerciwin o
yrsold: 10 mg/kg/day

Antibiotic choice depends on whether there is me/g/dose 3-4 times a day (max 600 ERMEHHIAE R mwennan

mg/dose) Jal g -es:

purU|ence or nOt e Ifhistory of MRSA: check prior | —

sensitivities and consider starting

o Remember that rates of MRSA are Clindamycin IV 10 mg/kg/dose 3-4 times
. . . . . day if iti 600 d
decreasing in those infections without w CcoviTsensitve(macOOmeose) s
e Purulent infection with erythema: fonlibns: e s mesader
abscess_es_ . . . . |e Consider Peds Surgical consult and/or W
Cefazolin is the drug of choice if MRSA is not e Itlf'trasqgrd et 180 and cul [ ey s
. - e possible, obtain and cultures (B oo o 10 mathaday i 2 dosesmax 20
a concern, as it has better MSSA and strep o StartClindamycin IV 10 mg/kg/dose 3-4 | i) mr s

|*  Levaquin PO (max 750 mg/day)

£ times a day (max 600 mg/dose) o bmoyrsokt: 20 mglka/day div a12h

o Syr—9yrsold: 14 mg/kg/day div q12hr

coverage

lona| @ o 10 yrsold: 10 mg/kg/day q24hr
l»  Orbased on culture results

.« If . I

f dars
o Consult ID Predatons )

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD




Severe Infection:

Patients may be admitted to the PICU due to
septic appearance

After initial lab work is sent, they should be
started on Vancomycin AND Cefazolin

Other antibiotics may be indicated based on
special circumstances — Toxic Shock
Syndrome or water immersion

CLINICAL PATHWAY:

Skin and Soft Tissue Infections (SSTI)

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Indlusion
Exclusion Criteria: Arinal bite |

mmunocompromised
intra-abdominal surgical St

Qe or born premature <L yv old,
~gftel Callulivs Pathway),
<gginfection, trauma with detris

SEVERE INFECTION

infection on the sin

Delneate area of

asamarker o
determine dinical
prograss

Fever, rapidly progressing infection (e.g., .

within hours), clinical signs of deeper infection,
~»Qrgan dysfunction, toxic or septic appearance

o v, ol aea HIVOSR ;
el and/or limb-threatening infection < fiion =k o eort s

4 im0 kel | _|=  ifsensotuscroring fasdbis: STAT i rasand, STAT sweical
. Obtain CBC, CRP, blood culture
e  ConsultID B o o
.|® Ifsigns of sepsis/septic shock: follow Septic Shock Pathway frscld: 70 mke/
. If signs of necrotizing fasciitis: STAT ultrasound, STAT surgical -
- consultation
T ndgivesa] | T
e VancomycinIV: ik
o <52 weeks PMA*/about <3 mo old: 15 mg/kg g8hr or as
. determined by pharmacy based on estimated AUC
| o 252 weeks PMA*/about >3 months old — 11 years old: 70 mg/kg/
day div g6hr bomp ThP/dose)
o 212 yrsold: 60 mg/kg/day div q8hr
e AND Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose)
1f Toxic Shock Syndrome:
e  ADD to aboveantibiotics:
™ e Clindamycin IV 40 mg/kg/day div g6-8h (max 600 mg/dose) B
5 If water immersion: B timesa day
“|e  ConsultID .
w®  SUBSTITUTE above antibiotics with both:
§ o  Levaquin IV (max 750 mg/day) [ i
= 6mo-4yrsold: 20 mg/kg/day div q12hr
c *  5yr—9yrsold: 14 mg/kg/day div q12hr faraatzhe
Lo = >10 yrsold: 10 mg/kg/day q24hr B
o AND Bactrim IV 10 mg/kg/day div g8hr (max 320 mg TMP/dose)
PMA (Post-Menstrual Age) = gestational age + postnatal age

CONTACTS: HASSAN EL CHEBIB. MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD

©2019 Connecticut ChiIgren's. Al MgHs reserve. 19.004




me (TSS):

Signs of TSS can include:
o fever
hypotension

O
o diffuse macular erythroderma
o desquamation

AND
o 3 or more organ system impairments

ADD Clindamycin to antibiotic regimen

CLINICAL PATHWAY:
Skin and Soft Tissue Infections (SSTI)

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

Inclusion
Exclusion Grterla: Animal bite Qe or born premature <L yv old,
mmunocompromised Gftal Callui®s Pathway),
intra-abominal surgical ste) <gginfection, trauma with delis

SEVERE INFECTION

Delneate area of
infection on the sin
asamarker to
determine dinical

prograss

Fever, rapidly progressing infection (e.g., .

within hours), clinical signs of deeper infection,
o ver anal sl esn@gaN dysfunction, toxic or septic appearance:
and/or limb-threatening infection <

dossnotinchide handsor face

~_and/or limb-threatening infectio

o AND Bactrim IV 10 mg/kg/day div g8hr (max 320 mg TMP/dose)

PMA (Post-Menstrual Age) = gestational age + postnatal age

| Nt s ObuinC, cm,;k ‘ E g:w;';l‘zf-"‘"- "‘““" Sliere
r domsTmas1000 nafdos) [ ] [e {fsBnsofnecrotling fascs: STAY wrasound, STAT migial

. Obtain CBC, CRP, blood culture

e  ConsultID B o o
.|® Ifsigns of sepsis/septic shock: follow Septic Shock Pathway frscld: 70 mke/

. If signs of necrotizing fasciitis: STAT ultrasound, STAT surgical -
- consultation

T ndgivesa] | T

e VancomycinIV: ik

o <52 weeks PMA*/about <3 mo old: 15 mg/kg g8hr or as
. determined by pharmacy based on estimated AUC
| o 252 weeks PMA*/about >3 months old — 11 years old: 70 mg/kg/
day div g6hr bomp ThP/dose)
o 212 yrsold: 60 mg/kg/day div q8hr
e AND Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose)
1f Toxic Shock Syndrome:

e  ADD to aboveantibiotics:
™ e Clindamycin IV 40 mg/kg/day div g6-8h (max 600 mg/dose) B
A If water immersion: [ messcov
“|e  ConsultID .
w®  SUBSTITUTE above antibiotics with both:
§ o  Levaquin IV (max 750 mg/day) [ i

= 6mo-4yrsold: 20 mg/kg/day div q12hr

c *  5yr—9yrsold: 14 mg/kg/day div q12hr faraatzhe
Lo = >10 yrsold: 10 mg/kg/day q24hr B

CONTACTS: HASSAN EL CHEBIB. MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD

LAST URUAIED: 120121

©2019 Connecticut ChiIgren's. Al MgHs reserve. 19.004




CLINICAL PATHWAY: SHRVESASAGUIDE
Skin and Soft Tissue Infections (SSTI) RERLACE CLNicAL

hote;
Delneate area of

Exclusion Criteria: Animal bile | af ae or born premature <Lyr old,
Immunocompromised ~gtal Celluivs Pathway), infection o the sin
intra-abdominal surgical St <gginfection, traum a with detris ket to

asamarker
determine dinical

progress
Fever, rapidly progressing infection (e.g., .

within hours), clinical signs of deeper infection,

~Qrgan dysfunction, toxic or septic appearanCeg i e seme mesin,

Gy dunction, tadc of septic appearai
andor limb-threatening infectio

Water Immersion History:

. | Nt " ‘- omainar.,cm,;k ‘ 2 g:w;':“!:"-"‘"-’”‘.‘""“"‘
« The major pathogens of concerns are asinsns it e M b
. . . Obtain CBC, CRP, blood culture
aeromonas (fresh water), and vibrio (warm s Consutid . -
.|® Ifsigns of sepsis/septic shock: follow Septic Shock Pathway frscld: 70 mke/
Salt Water) . If signs of necrotizing fasciitis: STAT ultrasound, STAT surgical -
9 consultation
o Aeromonas treatment includes a DT s
f|uoroquino|one, or Bactrim o <52 weeks PMA'/about <3 mo old: 15 mg/kg g8hr or as
. . . . L. determined by pharmacy based on estimated AUC
V|br|0 treatment |nC|UdeS f|UOI'0QUIn0|One n o 252 weeks PMA*/about >3 months old — 11 years old: 70 mg/kg/
- o o day di h pomg ThiP/dose]
Both Levaquin and Bactrim therapy will . Ziﬁy'rvs'?,ﬁ,fso gke/dy v aghe
prOVide empiric therapy for aeromonas and e  AND Cefazolin IV 150 mg/kg/day div g8hr (max 2000 mg/dose)
vibrio, as well as the more typical organisms 1f Toxic Shack Syndrome:

e  ADD to aboveantibiotics:
e  Clindamycin IV 40 mg/kg/day div q6-8h (max 600 mg/dose) fstolerated

Recommend an ID consult, especially AR Ifwater immersion: F
because there Can be Changes in j'n' SUBS':-1TUTE‘ab0Neantibioticswith both: R
o evaquin IV (max 750 mg/day) gl
1 1 1 1 = 6mo-4yrsold: 20 mg/kg/day div g12hr
resistance patterns and severity of infection - o e oty -
L = >10yrsold: 10 mg/kg/day g24hr B

o AND Bactrim IV 10 mg/kg/day div g8hr (max 320 mg TMP/dose)

PMA (Post-Menstrual Age) = gestational age + postnatal age




CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Skin and Soft Tissue Infections (SSTI) REPLAGE CLNIGAL

JUDGMENT.

to Presepta & Orbital Cellulits Pathway), infection on the skin
itouri ical site infection, i asamarker to

T determine dinical

progress

Indusion Criteria: Pre sence of skirysoft tissue infection {SSTI) Note:
Exclusion Griteria: Animal bite (refer to Animal Bite Pathway), <2 month of age o born premature <1 yr old, Delineate area of

intra-abdominal surgical site infection, CNS surgical stei

Fever, progressing infection/treatment
failure, infe ction on hands or face,
surgical drainage required, and/or
patientlooksill

SEVERE INFECTION
Fever, rapidly progressing infe ction (e..,
within hours), clinical signs of deeper infection,
grgan dysfunction, taxic or seplic appearance,
and/or limb-threatening infectior

MILD INFECTION
No fever, small area of infection,
doesnot include hardsor face

Clinical improvement is expected by 48

Non-purulent infection: +  Obtain GBC, CRP, blood culture '+ ObtainCBC, CRP, blood culture
. Cephalexin PO v 4 v . CW,SH[ D 3 .
doses(max 1000 mg/dose) ©  Ifsnsof. fseptic shock: ollow Pathway
Ou rS o ifbetoloctom alfergy or MRSA Ifsignsofnecrotizing fasciits: STAT ultrasound, STAT surgical
history: Clindamycin PO 10 me/kg/ Non-purulent infection consultation
dose 3-4 timesa day (max600mg/ | |*  CefazolinIV 150 mg/kg/day div a8hr - v
dose) (max 2000 mg/dose) *  Vancomycin IV: ,
*  ifbetatoctom dlergy: Clindamycin 1V 10 o ::i‘:v;ie"k:;m'/::::;iam:dd‘:zrﬂeﬁn:ﬂémas
. P‘?;:::i::‘::j&"r’g‘::‘;:nn:::m Ezsi/:ise&aumesa davimax600 o 52MfeeksPMA'/#JUJ[ZSmmmsdd*ﬂvezrsnld:7Dmg/kg/
If th [ im ment by 48 h oo P L s
ere IS N0 Improvement oy ours, o liposbl, a6 aniivisadanitasoie L a0 comten 150 e o i 000mldoe
e Consider adjunct antibiotics [Le. aday if sensitive [max 600 mg/dose) 1f Toxis Shod Syndrome:
.d h i t.b- t. P d ID Vb R ) + ADD o above antiiotics:
consider changing antiblotiCs or Feds imesa o e G0 | Dot it R
uiltrascund
. . . ossble, obtain 14D and ciltures | —— i warter immersion:
consult e IfMild/Moderate infection: oo |12 A
Pt
Rememb f mm d t SST| o  Consider change in antibiotics - o
= — er, for mi oderate S, (i.e., if on cefazolin, change to Concern for lack of

S. aureus resistance to both cefazolin and clindamycin; if on dindamycin, Ye improvement within

. .. . . change to cefazolin) 48 hours?
clindamycin is rare — if appropriate, choose ¢  Consider Peds ID consult and/or treat / ..

the alternate therapy off pathway ~

off pat

Transition §PO medications as tolerate d
Tofor bosed d oo culture resutts fif ovoilobie)
+  Clindamycin §10 mg/kgy/dose 34 times a day
ose )

Cantinue 16 3 if able 1o
switdh to PO antitx.

Streplococd or M5SA (choose one)

If there is improvement by 48 hours, then e AN Tt

Ifon Cefazolin:
o Cehalexin 7S mafke/day div 4 dose simax
1000,

should consider changing to enteral (PO) P e b

antibiotics if appropriate. B Able to switch to

pnan o sl ) « getmional e + posnare sge PO antibiotics?

Duration of antibioics: Mild: 5day s Moderate: 7 days Severe: 7-14
ivical i improvi curve, tolerating FO med
adequate foBoveup i place

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD

®_ Connecticut
“=Pchildrens
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CLINICAL PATHWAY: SHRVESASAGUIDE

Recommendations for when IV to PO antimicrobial Criteria for Considering IV 1o PO Yes |No ) . . D DOES NOT
therapy should be considered. St Skin and Soft Tissue Infections (SSTI) REPLACE CLIIcAL
Patients who have shown clinical improvement of a IV therapy for at least 24 hours

non-severe infection who have normal absorption and Signs and symptoms of clinical improvement
are kg some medications FX) ste glter candidetes Taking at least some medications and/or food PO
for oral antimicrobial therapy. The antimicrobial

Notes
Exclusion Griterla: Animal bite (refer to Animal Bite # sthway |, <2 month of age or born premature <L yr old, Delineate area of
i i ital /pi i to Presepta & Orbital Cellulits Pathway), infection on the scin
a-abdominal sugical ste infection, CHS. airgical site infection, genitourinary surgical site infection, trauma with debris asamarker to
determine dinical

& Indusion Criterla Presence of skin/soft tissue infection (SSTI)

I

ojojojo|o |0
ojojo|o|o|o

: : 1 i
stewardship pragram (ASF) recommends switching from Jemperature <1004 for &t least 24 hours progress
IV to PO antimicrobial therapy, whenever it is clinically White blood cell count normal or normalizing
apprt?prlahlﬂ- The following provides a general summary of Heart rate and respiratory rate normal for age . ingimfection/ reatment Fever, rapidy progressinginfe cton (e.g,
considerations that should be used to help determine if IV in past 24 hours Ab |e to SWI tc h to Q within hours), dinica signs of deeper nfection,

PO th be jate organ dysfunction, toxic or septic appearance
to erapy may be appropnate. No episnde of hypotension in prior 24 hours o|o P . b ) andorimb-threatening rfecto
Patient >28 days old and has a post menstrual oo O antl IOtICS
is 45 weeks and patient's weight is >10ks -
e i s LU 9 Obtain GBC, CRY, blood cuture o Obtain c8¢, CIP, blood clture
i n i il . Ifsi f i ic shock: foll Path
Exclusion Criteria (ANY of the following) L ifsGnsonecraling sitis: TAT hrasound,STAT sgicl

n T " Itati
Patient is neutropenic (ANC<1000) o|o B o ik, PPy g — v

- - . - S {max 2000 mg/dose o Vancamycn Vi
Patient is receving continuous nasogastric suctioning o | O Hfbexioctom aiergy: Gindamyicin Iv 10 © B2 wecks PNA/about <3mo old: 15 ma/kg i oras

‘Purulent infe ction with erythema: mg/kg/dose 34 timesa P! ! m
Patient has a Gl condition associated with absorption 0 | o . 5;’:7;’,2’.22‘233“"?‘5“” consult ',}‘ﬁﬁ'z’., P © d‘;i (";:2*;:”“ /about 23months dd-—11 years old: 70 make/
. ; . i o 12yrsold: 60 mg/kg/day div qshr
e i o | [ mieneiin | L o e e
Patient is a neonate / young infant who isnottaking o | o sensitive (max 600 me/dose] 1F Toste Shodk Sycome:
at least 1o of their nutritional requirements by mouth onwith e *  ADD to aboveantbiotics: )
rgical consult and/or «  dclindamycin IV 40 mg/kg/day div q6-8h (max 600 mg/dose]

Patient has a severe infection where longer VW therapy o | O . 1 mdatres \f water immersions
t i it it . Consult ID
is recommended (meringitis, endocarditis, complex ( : C h | | d rens AS P V0o 34 | T INUTE aboveanibioticsuith both:
osteomyelilis, pancreatitis) o Levaquin IV [max 750 mg/day)
= , = 6modyrsold: 20 mgg//kk://dzy div q12hr

i i i i *  5yr-9yrsold: 14 mg/kg/day div q12hr

tient has an infection with an organism wherethere 0 | 0 p r’og ra m h aS e e
are not oral options o AND BactrimIV 10 mg/ke/day div ashr (max320 mg TMP/dose)
Patient has an infection with an organism wherethe o | o o) utl I n ed $PMIA(Post Menstual
oral aptions are not considered first line or have

significant adverse effects

Patient has cystic fibrosis and has been admittedfor o | o CO n S I d e ratl O n S fo r . Concern for lack

of improvement within

IV therapy (usually due to failure of outpatient . 48 hours?
oraltherapy options; changing IV
ap}’ p ) Transition to PO medicationsas tolerated
Tailor based upon calture resutts (f ovailoble)
. o
antibiotics to PO R
{max 600 mg/dose)
1fon Cefazolin:
+  CephalexinPO 75 mg/kg/day div 4 dose simax
Tble to switch 5™, 1000 mg/dose)
Vancomycin |V <52 weeks PMA!/about <3 mo old: 15 me/kg a@hr or as POantibiotics? %Pﬂmmykﬂd i 2 dosesimax 20
. determined by phamacy based on estimated AUC; 252 weeks PMA'/ P dos) - rouns mm e tablet
about 23 months old—11 vears old: 70 me/ke/day div a6hr; 212 yrs g Ty ose) ~roun nearesttablel
old: 60 mg/kg/day div q8hr OR JL“"M"“‘"”. .
TMP-SMX IV 10 mg/kg/day div 2 dose s (max 320 mg TMP/dose] OR ;“’“‘:;:tﬂ:}f&"ﬁ;’z)m dvaizhe
Clindamyein IV 10 mg/kg/dose 3-4 timesa day (max 600 mg/dose) o Syr-9yrsokt: 14 mg/ke/day div qizhr
N g ! . o 10yrsold: 10 mg/kg/day q24hr
PMA (Post-Men +postnatdl age «+  Orbased onculureresilts

connacticutchidrens.org

7 s Do s e e s 1010 Q@G

Discharge Giteria dlinical improvement, improving fever curve, taleratirg PO medications,

Duration of antibiotics: Mild: 5 days Moderate: 7 days Severe: 7-14 days
adequate folow up in place

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD

@ _Connecticut
Connecticut Children's Antimicrobial Stewardship Program “w®cChildrens

©2019 Connecticut ChiIgren's. Al MgHs reserve. 19.004




If the patient is able to switch to PO
antibiotics:

Choice of PO antibiotic is based on culture
results if they are available — to ensure that
the narrowest, most effective, therapy is

being used

If the patient is improving but no culture
results are available, the choice of PO
antibiotic is based on which |V antibiotic they
are improving on

CLINICAL PATHWAY: T NA
Skin and Soft Tissue Infections (SSTI) REPLACE CLI!

Indusion Criteria: Pre sence of skirysoft tissue infection {SSTI) Note:
Exclusion Griteria: Animal bite (refer to Animal Bite Pathway), <2 month of age o born premature <1 yr old, Delineate area of
i i i to Preseptd & Orbital Celluitis Pathway), infection cn the skin
i bris

intra-abdominal surgical site infection, CNS surgical site infection, genitourinary surgical site infection, trauma with de

dysiu e
andfor limb-threatening infectior

‘. ‘Obain GB€, CAP, blood cullure i  ObtainCBC, CRP, blood culture,

o Conwld
£3 o lisnsofsepss/spi Pathway
| . it i surgical

. betcbcomotagorness | |

Histery: Clindamycin PO
dose 3.4 timesa day (max|
dose)

_ Transition to PO medications as tolerated
> Cntar el Tailor based upon culture results (if available)

o Wpossble, obtain 18|

PO 10 ma/kg . .
messmmawonst |f N Clindamycin:
o ladofregons o)

< wwens | Clindamycin PO 10 mg/kg/dose 3-4 timesa day

- i (max 600 mg/dose)
If on Cefazolin:
e  Cephalexin PO 75 mg/kg/day div 4 doses (max
Able to switch to 1000 mg/dose)

PO antibiotics? .| Ifon TMP-SMX:

s Af”‘*'q:'w e  TMP-SMX PO 10 mg/kg/day div 2 doses (max 320
R mg TMP/dose) — round to the nearest tablet

e Vnddd |f on Levaquin IV

| @ Levaquin PO (max 750 mg/day)

e | o 6mo-4yrsold: 20 mg/kg/day div q12hr

about =3 months dld~11
old: 60 makg/day div qih|

Mot | o  5yr-9yrsold: 14 mg/kg/day divq12hr

+  Clindamyein IV 10 mg/kg/|

o i) o  210yrsold: 10 mg/kg/day g24hr
e  Orbased on culture results

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD




CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Skin and Soft Tissue Infections (SSTI) REPLAGE CLNIGAL

JUDGMENT.

IV antibiotics should continue to be adjusted

based on culture results if they are available.
* Remember that cefazolin has excellent strep and
MSSA coverage.

Indusion Criteria: Presence of skirysoft tissue infection (SSTI)
Exclusion Griteria: Animal bite (refer to Animal Bite Pathway), <2 month of age o born premature <1 yr old,
i i i to Preseptal & Orbital Celllitis Pathway),
intra-abdominal srgical site infection, CNS sirgical i itourinary surgical site infection, i i

* Obtain CBC, CRP, blood culture

Continue to assess for readiness to switch to PO e e e
antibiotics. LWW?“WW!?&% . Mmm ‘ conailtation =

Tailor antibiotics if culture results are available. Continue to assess if able to st one ts mbasarees

§2 weeks PMAY/about 23 months dd- 11 years old: 70 m/ka/

switch to PO antibx. e —
. M A( h ) Mimbiﬂmﬁm
’ . SIrgpIxxg or SS chooseone |ndamycin I 40 ma/ke/day div q6-8h (ma 600 ma/dose |
The pharmacy’s vancomycin protocol was updated e Cefazolin IV 150 mg/kg/day div g8hr (max 2000 mg/dose) e
in Feb 2021. e [fbetalactam allergy: Clindamycin IV 10 mg/kg/dose 3-4 times a day R
(max 600 mg/dose) oo 10 gt iy '

D Baceim IV 10 mg/kaday div
s Ao D

All patients who have vancomycin IV ordered will be Able to switch to
. . . MRSA (choose one) <N PO antibiotics?
followed by the clinical pharmacist to help determine «  Vancomycin IV <52 weeks PMA*/about <3 mo old: 15 mg/kg g8hr or as | '

appropriate dosing parameters_ determined by pharmacy based on estimated AUC; 252 weeks PMA*/ W
Providers will order initial doses per pathway/order about >3 months old - 11 years old: 70 mg/kg/day div ghr; 212 yrs || i

. e . e old: 60 mg/kg/day div q8hr OR iyt PO 1 maase 34ty
set and prOV|de indication within the order. e TMP-SMX IV 10 mg/kg/day div 2 doses (max 320 mg TMP/dose) OR ’.‘““‘({j;}.%;f::;wmwmm
IV vancomycin dosing and recommended labs will *  Clindamycin IV 10 mg/kg/dose 3-4 times a day (max600 mg/dose) "t s
be managed by pharmacy in conjunction with '

primary teams.

* - Lwnh?ﬂhﬂaﬂ?ﬁﬂm:ﬁg’ld
. o 6modyrsokd: 20 m) lay div qi2hr
PMA (Post-Menstrual Age) -Igestatlona lage + postnatal age . . M:wmmg:m;;w

Buration of antibiotcs: Mild: 5 day s Moderate: 7 days Severe: 7-14 days
finical i i i curve, tolerating i

ve,




CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Skin and Soft Tissue Infections (SSTI) REPLAGE CLNIGAL

JUDGMENT.

Indusion Criteria: Pre sence of skirysoft tissue infection {SSTI) Note:
Exclusion Griteria: Animal bite (refer to Animal Bite Pathway), <2 month of age o born premature <1 yr old, Delineate area of
i i i to Preseptd & Orbital Celluitis Pathway), infection cn the skin
intra-abdominal surgical site infection, CNS surgical site infection, genitourinary surgical site infection, trauma with delbris asamarker to
T determine dinical
progress

SEVERE INFECTION
Fever, rapidly progressing infe ction (e..,
within hours), clinical signs of deeper infection,
grgan dysfunction, taxic or seplic appearance,
and/or limb-threatening infectior

'MODERATE INFECTION
Fever, progressing infection/treatment
failure, infe ction on hands or face,
surgical drainage required, and/or
patientlooksill

MILD INFECTION
No fever, small area of infection,
doesnot include hardsor face

Nor-purulent infection: +  Obtain GBC, CRP, blood culture '+ ObtainCBC, CRP, blood culture
. Cephalexin PO iv4 v . Cu!slll (b . )
doses (max1000 mg/dose) «  Ifsgnsof: shock: follow Pathway
o ifbeto-loctom alfergy or MASA «  Ifsgnsofnecrotiing fascit: STAT ultrasound, STAT surgical
‘history: Clindamycin PO 10 mg/kg/ Non-purulent infe consultation
dose 3-4 timesa day (max600mg/ | |*  CefazolinIV 150 mg/kg/day div a8hr - v
dose) (max2000 mg/dose) ¢ VancomyeinlV:
*  ifbetafoctam difergy: Clindamycin 1V 10 o :Siwe_eks;:u\ '/:)ouKimoddd f‘mgﬁn:ﬂémas
1 H m ‘dose 3-4 timesa day {max 600 letermined by pharmacy based on estim:
Duration of therapy depends on severity of the o ol - R s s
and/or ultrasound «  ifhistory of MRSA: check prior day div g6hr
o Ifpossble, obtain I&D and sensitivities and consider starting ©  12yrsold: 60 mg/kg/day div q8hr
I 1 culres Clindamycin IV 10 m/k/dose 3-4 times |  |* AN CefazolinIV 150 mg/ka/day div g8hr (max 2000 mg/dose)
|nfeCt|on + Consder adjunct antibiotis . a dayif sensitve (max 600 mg/dose) o Shok St
Clindamycin PO 10 mg/kg/dose 34 L Toxc shodk Syndrome:
timesa day (max if: erythema: *+  ADD o aboveantbiotics v
1 1 o Multiple absce sses OR ©  Consider Peds Surgical consult and/or *  Clindamycin IV 40 mg/kg/day div q6-8h (max 600 mg/dose)
o lackofresponse to1&D OR ultrasound )
o) IS Important not 1o treat 10r ionger D e B — P—
«  Start Clindamycin IV 10 mg/kg/dose 34 ¢ Conaltip
1f water immersion; timesa day (max 600 mg/dose) *  SUBSTITUTE above antibioticswith both:
i . Consult ID . ©  Levaquin IV (max 750 mg/day)
eriods than necessa L i
p o Consiltip = 5yr—9yrsold: 14 me/kg/day div q12hr
= 10yrsold: 10 mg/kg/day a24hr
O AND BactrimIV 10 mg/kg/day div 8hr (max 320 mg TMP/dose)

*PMA (Post-Menstrual

Patients should have follow up in place prior to »
discharge | T o

+  IfMild/Moderate infection:
o Consider change in antibiotics

Concern for lack
of improvement within
48 hours?

Consider Peds ID consult and/or treat off pathway,

Transition to PO medicationsas tolerate d

Tailor antibioticsiF anlture resultsare available. Confinue to assess if able to Tator e upon citureresats (f avarloble)

switch to PO antibx.
No
(choose one)

indamycin:
sweptococd or MSSA fon Clindamycin ’
©  Cefazolin IV 150 mg/kg/day div q8hr (max2000 mg/dose] Cindamycin PO 10 mefkg/dose 3.4 timesa day

«  Ifbetaloctom affergy: Cindamydn IV 10 mg/kg/dose 3-4 timesa day {max 600 mg/dose)
(max 600 mg/dose) fon Cefazolin;
+  CephalexinPO 75 mg/kg/day div 4 dose simax
|MRSA {choose one) len Abletoswitch 0> | 1000 mg/dose)

POantibiotics?.

*  VancomycinIV <52 weeks PMA"/about <2 mo old: 15 mg/kg gghr or as
determined by phammacy based on estimated AUC; 252 weeks PMA'/
by th 1 yearsdd i s
SE s ety i ok ; : |+ Eomminotmacrsomata
Duration of antibiotics: Mild: 5 days; Moderate: 7 days; Severe: 7-14 days
Discharge Criteria: clinical improvement, improving fever curve, tolerating PO medications,

adequate follow up in place

1fon TMP-SMX:
+ TMP-SMXPO 10 mg/ke/day di 2 dose s{max 20
mg THP/dose) ~ round to the nearest tablet

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO. PHARMD

®_Connecticut
“=PChildrens

©2019 Connecticut ChiIgren's. Al MgHs reserve. 19.004




Use of Order Set

C ticut
o Chidrens

Please utilize the order set
under “SSTI”.

The “Initiate Skin/Soft Tissue
Infection (SSTI) Pathway”
pre-selected. This helps us
track our quality metrics!

I Admit to Inpatient

[7 Pilace Patient in Observation

Attending:

Team:

Patient Class: Inpatient
Diagnosis:

Attending:

Team:

Patient Class: Observation
Chiagnosis:

Pathway

7 Initiate Skin/Soft Tissue Infection(SST1) Pathway

Until discontinued, Starting today

Nursing

Isolation

Contact isaiailcm status

Details

Vital Signs

T Vital signs-TPR

[~ Wital signs-TPR & BP

[T Vital signs-TPR, BP and 02 sats

[T BP checks all 4 axtremities
[~ Apnea monitoring
[~ Cardiorespiratory monitoring

[© Pulse oximetry

Routine, Every 4 hours
Additional instructions:
Routine, Every 4 hours
Additional instructions:
BP siteflocation:
Additional instructions:
Routine, Evary 4 hours
Additional instructions:
BP siteflocation:
Additional instructions:
Raoutine, Once For 1 Occurrences
Raoutine, Continuous
Raoutine, Continuous
May be off Monitor?
Rnutlne Gontlnuuus



Connechcut
.I.C hildrens

Quality Metrics

Percentage of eligible patients with SSTI order set usage (for admitted patients only)
Percentage of patients who receive the recommended antibiotics per pathway
Percentage of patients who receive the appropriate dosage of antibiotics per pathway
Percentage of patients prescribed 5-10 total course of antibiotic therapy

Average length of stay (days) for patients admitted with SSTI

Percentage of patients readmitted within 7 days of discharge
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Pathway Contacts Childrens

 Hassan El Chebib, MD

o Department of Pediatric Infectious Diseases and Immunology

» Grace Hong, APRN

o Department of Pediatric Infectious Diseases and Immunology

« Jennifer Girotto, PharmD
o Antimicrobial Stewardship Program
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About Connecticut Children’s Clinical Pathways Program

The Clinical Pathways Program at Connecticut Children’s aims to improve the quality of care our patients
receive, across both ambulatory and acute care settings. We have implemented a standardized process for
clinical pathway development and maintenance to ensure meaningful improvements to patient care as well
as systematic continual improvement. Development of a clinical pathway includes a multidisciplinary team,

which may include doctors, advanced practitioners, nurses, pharmacists, other specialists, and even
patients/families. Each clinical pathway has a flow algorithm, an educational module for end-user education,
associated order set(s) in the electronic medical record, and quality metrics that are evaluated regularly to
measure the pathway’s effectiveness. Additionally, clinical pathways are reviewed annually and updated to
ensure alignment with the most up to date evidence. These pathways serve as a guide for providers and do
not replace clinical judgment.



